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HOW TO MAKE USE OF THIS PARTS BOOK
W=y Ty IDRH

1. The part numbers of parts shown in the figure indicate the correspanding numbers {(Ref. No.) shown by the Index,
EizRa hizMEonsER,. BEsoh TSN (RefNo) G T A4 T v 2R CLE-T, T0&EFONINET,

2. Explanation of codes
L5 DEREA
1) Codes on the “Note” column
“EE MRS

@ - S, means this part is changed from the previous parts book.
HEO A=Y Ty 2 W LTSAEF L BRELBHRLET
@ #01....... refer to the ““Note” explanation at bottom of page.
201 ~—LFo SiERE OHBAASBLTTFE WL,

2) Codes on the "E.C. {Engineering change)’ column
“EFEERT WOES
(1) A.10/83. ... Added from October, 1983
1983F10A £ W8S h i
(2) D.10/83 . ... Obsoleted from October, 1983
19834 10H & h #HIBR & i
When previous parts (Obsoleted part) and new parts (Added parts) are not interchangeable with each other:
MEOEREF T CEBOSRE
In this case, even obsoleted part (D.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders .
SRS EEEO ARG ETLIEXTEAIANL, TEEBIC LN, U ThrOBmABIRL TIEIFI VL,

Example ({51)

Fr:]ef. Note Part No. Description E.C. Amt,
0, Ip =} = . - Req.
xa BR EEFRH & % HE

1 o B1401-100.000  Needle bar {D10/8B3] /1) aF— B

141 % B1401-100-000-A Needle bar lA.10/83! /v sk — i

a[:z # B1105-200-000  Frame cover MD.10/83] [[B1105-300-000 =
+ T
B1105-300-000]  Frame cover lA.10/83] T L —nhes— 1

L_(@) In case when previous parts and new part are interchangeable with each other:
HMANEHIBMEIHIBENER
In this case the new part number is replaced on the ' §n& (Japanese)” column of the previous parts, so please order by the new part number.
CoBeE., BERSOMTREEWCZACI LA LUSGEIFBALTHNETOT, HILOUAF T EXTFIV

(5) €.10/83
1 +  [B1105:500-000]  Frame cover lc.10/83] BI1IDS660000 1
Correct No. Wrong No.
ELVRE CRInaE

Please order by the correct part number.
FLUSGHETIEXL TV ;
@ M.10/83 ..... The amount required is changed from October, 1983
The new amount required is shown in the “Amt. Req'’. column.
198310 L N HBATH(Z A - 12, ZOIBSHWEMCEIFL WAL THN I T

3) Codes on the “Amt. Req." column
‘B Woils

()& wwapwewe s Indicates amount required is 2,
wE. 2ALERHLET.
(@) 20 = o v sevn Indicates length in meters. (unit is meter)
Ea, 24x—biarFEbLES, (BEAEA—-LFALTT)
B = s s v w o Indicates parts obsoleted from the parts book.
Il ) DA R SR AR - 1111 - (W a1\ 7-T- R G
@ M .......... Indicates sub parts which construct the assembly part.

Assembly part is shown as “asm." and 23 in Japanese, in the “Description” column.
MRS AL T ATME&s4ELLEY . HBLEKBMOEXT "asm.” MELTHZ IERRFLTHN 7.

D e e e e e e T e e e e R e e e e e e L LR B

When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the corresponding PART NUMBER
(ex. B1109-012-A00) and also the PARTS BOOK NUMBER (ex. 0010-01, given at the top right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.
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1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

WE S - 71 55 B




REF.NO. NOTE

PART NO.
55-4120915-SP

PESERIPTIAN
SCREW 12/64-28 [=9

FATRYT 3/16-28 L=9

112-00508 SIDE COVER PIAVIN" =

112-00607 GASKET P b L = )
SS-4121015-SP SCREW 3/16-28 [=10 AR 3/18-28 L=10
112-00151 FACE PLATE ASM. Av42 93

112-00201 GASKET V42 MRy
S5-6080410-SP SCREW 1/8-44 [=4 k739" 1/8-44 L=4
110-00858 ARM OIL SHIELD ASM. AVTTIRTINTY By

TA-0850604-R0

L T S g
BN OO o 1O S LB —

TA-1250705-R0 RUBBER PLUG

5S-4120815-SP

RUBBER PLUG

bAbY

SCREV 12/64-28 L=9

FAEY
RV 3/16=28 L=9

110-00510 SIDE PLATE RT42
110-00619 GASKET IRT42 AT YRV
TA-1470704-RO  RUBBER PLUG oAty

15 TA-1470702-R0  RUBBER PLUG bAEY

16 TA-2101002-R0  RUBBER PLUG bAtY

17 TA-2000502-R0O  RUBBER PLUG bAtY

18 112-13105 WALKING FOOT BACK STOPPER 9139 ATIY ZRYANT -
TA-2101002-R0  RUBBER PLUG Mty
B1113-155-0A0  NEEDLE THREAD GUIDE PIN ASM. ARPIFART - )3
B1113-155-000  NEEDLE THREAD GUIDE PIN APPUI4RT -
B3148-123-000  TENSION DISC {MPUF4 #5

B3149-123-A00

TENSION SPRING

AMPUFL 3 AT R

SD-0380562-SL  HINGE SCREW D=3.8 H=5.5 2TvayT D=3.8 H=5.5

110-18702 THREE-HOLE THREAD EYELET VAL DY

110-00700 THREAD TAKE-UP LEVER COVER FIE" DN~

S5-4120615-SP  SCREW 3/16-28 L=6 FAT YT 3/16-28 L=6
SS-4120615-SP SCREW 3/16-28 L=6 FATRY" 3/16-28 L=6
S5-8150710-SP  SCREW 15/64-28 L=7 MA2Y" 15/64-28 L=7

110-18504 ARM THREAD GUIDE A 7-h{FPUF4 A

110-01500 SCREW 7=h ARPVIA A FARYT

112-20258 THREAD TENSTON ASM. L EVPEVE

110-18900 TENSTON NUT 1k #9939}

B3120-125-000  TENSTON DISC STOPPER AMFA=-9%5 B4TVETA (1)
B3129-012-A00  TENSTON SPRING AMFA-YNT & A (1)
B3132-552-000  TENSION DISC HOLDER 1hFa-9 $3441 (1)
B3126-012-000  TENSION DISC 1h$3-9%5 (2)
B3115-552-000  TENSION POST Ab#=3 ™= (1)
B3128-012-000  TAKE-UP SPRING - ARFINTR (1)
112-20209 TENSION POST SOCKET AHFA9IR" 92" 4 (1)
S3-8090410-SP SCREW 9/64-40 L= 3.5 FA7IT 9/64-40 L=3.5 (1)
RO-1331701-00  RUBBER RING oyvy” (1)
B3118-5562-E00  THREAD RELEASE PIN LY

B1109-450-BOB  THROAT PLATE B N42 B

35-2110915-SP

SCREW 11/64-40 L=6.8

I 11/64-40 1L=8.5

112-00805
S5-1120710-SP
112-00409
112-00300
TA-1250406-R0
110-18603

PRESSER BAR SUPPORT SCREY B
SCREW

GASKET

PRESSER BAR SUPPORT

RUBBER PLUG

ARM THREAD GUIDE B

[EN AR IS TN
U eV

FA™T™ NOYRY
PATTT PRI4R

bt D=12.5 L=4
P-hAMPYUE4L B

S3-6110610-TP
110-01658
B1110-012-000
110-01609 '
SS-6060210-SP
110-01104

SCREW 11/64-40 L=6
BED SLIDE ASM.

SLIDE PLATE

BRED SLIDE SPRING
SCREW 3/32-56 L= 1.9
BED SCREW STUD

L72y" 11/64-40 1=6
AWTY4r (1)

ANTYA2

ANTHALZ AT R

L3¢y" 3/32-56 L=1.9
ATYRYFLY

B1191-490-000
Note (iF3c) #01

SCREW

...Exchange part
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2. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS
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REF.NO. NOTE PART NO. DESCECREPETEQDN E 2 % A AMT.
1 S5-8151150-SP  SCREW 15/64-28 L=10.5 MA2YT 15/64-28 L=10.5 1
2 110-17209 THREAD TAKE-UP CRANK SHAFT FUETURRIYTY 1
3 CQ-3500000-F0  O0IL FELT Yy 0,1
4 110-17076 LINK THREAD TAKE-UP LEVER ASM. UNS VTRV N 1
h 110-39062 THREAD TAKE-UP LEVER ASM. YUBFUE™y h3 (1)
6 #01 B1905-541-B00 NEEDLE BEARING, B FUETY Z-FTRATTYVHT (2)
! 110-05204 NEEDLE BAR CRANK MET9959h (1)
8 B1408-552-000 NEEDLE BAR CRANK ROD NERT = h9vhny = (1)
9 B1903-552-000 -END SCREW LEFT S WESN (1)

10 S5-8681650-TP  SCREW 9/32-28 L=16 FAxYT 9/32-28 L=16 1
1 112-02108 COUNTERWEIGHT YY7PAEY 1
12 11202207 HAIN SHAFT BUSHING, FRONT I HILARN 1
13 SS-8150912-TH  SCREW kY™ 1
14 112-02306 BUSHING, INTERMEDIATE 9IITY FhHARN 1
15 110-08059 FEED DRIVE ECCENTRIC CAM ASM. TAVIVHL B3 1
16 SS-6661110~-SP SCREW 1/4-40 L=11 529" 1/4-40 L=11 (2)
7 110-08000 FEED DRIVE ECCENTRIC CAM TOAYIVHA (1)
18 110-08109 THRUST COLLAR THVAVIYL Z9AM0Y (1)
19 SS-6090670-TP  SCREW 9/64-40 L=6 L73#y" 9/64-40 6=6 (2)
20 110-02409 MAIN SHAFT BUSHING, REAR DIV 9INAN 1
21 110-02508 0711, SEAL AN FA4RI-K 1
22 RC-1850001-KP  SNAP RING 18.5 Ch™2rdg 18.5 1
23 CS-147121A-SH THRUST COLLAR ASM. D=14.72 W=12 A4y D=14.72 W=12 7»3 1
24 SS-8660610-TP SCREW 1/4-40 L=6 %Y 1/4-40 L=6 (2)
25 SS-8660610-TP SCREY 1/4-40 L=6 FAZY™ 1/4-40 L=6 2
26 R0O-0442401-00 RUBBER RING oy I
21 S5-7681650-TP  SCREW 9/32-28 L=16 IALGEY” 9/32-28 L=16 1
28 B1212-552-A00  COUNTERWEIGHT PROTECTING PLATE YUPAFEY faT 4% 1
29 110-02607 HARD WHEEL M3 1
30 35-8151550-SP  SCREW 15/64-28 L=15 FAxY™ 15/64-28 L=15 2
31 112-02009 MAIN SHAFT 99yTY 1
32 110-02904 ROLLER FELT PV ANUED RS ELTL WA S 1
33 B1213-552-0A0-A OIL AMOUNT ADJUSTING PIN ASM. Y3vh ana-$3-£9e°Yy 43 1
34 R0O-0291801-00 RUBBER RING oyvy* (1)
Note (iF i) #01.....Selecting part BEIREB &



3. NEEDLE BAR & HOOK DRIVING SHAFT COMPONENTS
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REF.NO. NOTE PART NO. DESCERIPTIIOHN - I AMT.
1 B1405-012-000  CAP S 1
2 B1402-552-000-A NEEDLE BAR BUSHING, UPPER MNE™ = 99424 1
g 110-35003 NEEDLE BAR ' A9 1

! B1411-552-0A0  NEEDLE BAR CONNECTION ASM. MNRT-27% h3 1
5 S5-6090670-TP  SCREW 9/64-40 L=6 k329" 9/64-40 6=6 1
6 B1414-555-000  SLIDE BLOCK NET=27% 7yu34a9 1
7 110-18801 NEEDLE BAR THREAD GUIDE N4 P4 1
3 110-05105 NEEDLE BAR BUSHING, LOWER WERUPFPYI 1
9 35-7080510-TP  SCREV 1/8-44 L=4.5 eI 1/8-44 L=4.5 1
10 112-26008 NEEDLE BAR THREAD GUIDE WERDEIS L] 1
11 MDB-100B1400 NEEDLE DBX1 w14 M) DBX1 #14 1
12 B1306-155-0C0  GEAR & PINION ASM. . LY LIVAN "SI B AR 1
13 B1306-155-0BO  GEAR & PINION ASM., UPPER VP LRIVAS RV 1
14 B1305-012-0A0  GEAR ASM. PIRINITRR 2T 4 93 1
15 S5-8660810-TP  SCREW 1/4-40 L=8 FAZY" 1/4-40 L=8 2
16 B1306-155-0A0  PINION ASH. PIHEAYTAR YA- U3 1
17 S3-8660810-TP  SCREW 1/4-40 L=8 PAZYT 1/4-40 =8 2
18 B1307-155-0B0  GEAR & PINION ASM., LOVER IENENITRR Y3 1
19 B1307-155-0A0  GEAR ASM. LARGE IINFAITRR 274 b3 1
20 S5-8660810-TP  SCREW 1/4-40 L=8 MEYT 1/4-40 1=8 2
21 B1308-155-0A0  PINION ASM. BENYTAR YA~ h3 1
22 55-8660810-TP  SCREV 1/4-40 [=8 FAZY™ 1/4-40 L=8 Z
23 110-04009 UPRIGHT SHAFT 2Ty 1
24 S5-4120915-SP SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 1
25 112-03106 BUSHING, UPPER 279TY 9LARN 1
26 110-04207 UPRIGHT SHAFT BUSHING, LOWER RFITHIRAN 1
it i 110-15203 BUSHING, REAR YRV aynAan 1
28 §5-4120915-SP SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 1
29 C5-079101A-SH  THRUST COLLAR ASM. D=7.94 W=10 A32b9% D=7.94 ¥=10 %3 1
30 SS-6110420-TP  SCREW 11/64-40 [.=4.8 L9339 11/64-40 L=4.8 (2)
31 110-15005 HOOK DRIVING SHAFT > SR 1
32 110-15609 POSITIONING FINGER P/ NEE R B 1
33 SS-6111010-SP_ SCREW 11/64-40 L= 9.5 k333" 11/64-40 L=9.5 1
34 R SS-8150432-TH  SCREV MAEYT 1
35 110-15104 BUSHING ASM., FRONT YRVTYRLAIN 1
36 CS-079073A-SH  THRUST COLLAR Z3Abar 3 1
37 SS-8110410-TP  SCREW 11/64-40 L= 3.5 - MAFYT 11/64-40 L=3.5 2
38 B1808-552-0A0  OIL SEAL SCREW ASM. VRITY RIMARYT H3 1
39 B1810-552-000  OIL WICK YRITY I bARYT ady 1
40 #01  112-40108 NEEDLE BAR My B 1
41 "~ B1830-127-0A0  HOOK ASM. e h3 1
2 B9117-012-000  BOBRBIN RE Y 1
43 B1837-012-0A0  BOBBIN CASE ASM. & e =2 1

Note (iE3C) #01.....

For JE

JEM



4, HAND LIFTER COMPONENTS
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REF.NO. NOTE PART NO. D E 86 B L PeT L:ONR E ¥ X oA AMT.
1 112-04559 PRESSER SPRING REGULATOR ASH. I Fa9LY2y” H3 1
2 112-05002 GUIDE BAR SPRING TRIFVIARTY AT % 1
3 WP-0650816-SP WASHER B3P HT % 1
4 112-05002 GUIDE BAR SPRING TFIPYIARTY A% 1
5 WP-0641026-SP  WASHER SR 1
6 B1505-227-000-A PRESSER SPRING I F3-€YN" % 1
7 112=17363 CAP ASM. 9949 APL ¥¥97° H3 1
8 112-04153 PRESSER BAR GUIDE BRACKET ASM. LA™Y 47% 43 1
9 112-04203 BRACKET GUIDE AHLET92TF T4 (1)

10 SS-6080720-SP  SCREW L33y™ 1/8-44 L=17 (1)
11 112-04302 BRACKET PLATE IPLETOLTF PFAR 1
12 SS-7111810-SP  SCREW 11/64-40 L=18 EFEYT 11/64-40 L=18 1
13 SS-7090910-SP SCREV 9/64-40 L= 8.5 AEG2YT 9/64-40 L=8.5 1
14 110-06103 PRESSER BAR THREAD GUIDE IR 92T % AFPUIA 1
15 112-04401 BUSHING AR AN 1
16 112-04005 PRESSER BAR P AT ] 1
17 112-17601 WALKING FOOT SPRING IIEPYNT 2 1
18 112-17007 DRIVING BAR yTAYETRTY 1
19 112-17205 ROLLER yTagytRTy an 2
20 112-17106 ROLLER SHAFT AT ETY A0y Y 1
21 RC-0330415-KP  SNAP RING CH™%hAy 1
22 112-15209 PRESSER BAR BASE LR 274 1
23 SS-6121220-TP  SCREW 3/16-28 L=11.5 E5%3™ 3/16-28. L=11.5 1
24 B1524-491-BBO  PRESSER FOOT ASM. B 91 B 43 1
25 SS-6121220-TP  SCREW 3/16-28 L=11.5 k9%y" 3/16-28 L=11.5 ]|
26 #01 B1524-491-BA0  PRESSER FOOT ASM. B ML B 43 1
27 110-18405 TENSION RELEASE PIN SPRING AF2RAL° VAT R I
28 RE-0400000-KO  SNAP RING 4 Ebx™2bA7 4 1
29 112-20001 PIN AR2AR FYTAL°Y 1
30 112-20100 TENSION RELEASE PLATE AF2AA A% 1
31 112-05101 LIFTING LEVER EX7T 4% 1
a2 RE-0500000-KO  SNAP RING 5 E¥™%2r249 5 1
. 33 112-05200 LIFTING LEVER LINK SHAFT ARV 1
34 B1521-555-000  SCREW TFILPF AT - FARDT 1
35 B1520-552-000-A HAND LIFTER THIPHTUAT - 1
36 RO-0371801-00  RUBBER RING oyvy™ 1
37 110-06756 HAND LIFTER CAM ASM. AFIPYHA Y3 1
38 110-06350 HAND LIFTER LINK EXTYTYVE B3 1
39 110-06905 LIFTING LEVER CONNECTING ROD BT 7287 i
40 110-07101 HINGE SCREW EFTPYT a8yt 1
41 RE-0500000-KO  SNAP RING 5 Ed®%b29 5 1
42 CS-064082A-SD  THRUST COLLAR ASH. 292k A5~ i
) 43 SS=7110540-SP  SCREW 11/64-40 L=5 kI3FI" 11/64-40 L= 5 (1)
44 SD-0720332-SP  HINGE SCREW D= 7.24 H= 3.3 2 vayt D=7.24 H=3.3 1
45 SD-0600322-SD  HINGE SCREW D=6 H=3.2 2 vy D=6 H=3.2 1
46 112-05309 LIFTING LEVER LINK EFTVETYYY 1
47 112-05408 CONNECTING ROD R 7T LUAYRTY 1
48 WP-0450846-SP  WASHER 7% B 1
49 112-16900 DRIVING BAR PIN YrANrTETY Y 1
50 112-20308 THRUST WASHER AR2RAE VA4S 1
Note (iEG2) #01..... For Domestic use EHH






REF.NO. NOTE PART NO. DESCRIPTION E 2 32 4 AMT.

1 112-06455 FEED DRIVING LINK ASM. ‘ A9 AVEVHTT H3 1
2 RE-0500000-KO  SNAP RING 5 Ex™%M47 5 (1)
3 112-06208 CONNECTING ROD B ) Fa9ey nyr” B (1)
4 $5-6121220-TP  SCREW 3/16-28 L=11.5 L33¥" 3/16-28 L=11.5 1
5 112-06307 FEED REGULATOR PIN ) FA9LVET4 %Y 1
6 55-6090670-TP  SCREW 9/64-40 L=6 739" 9/64-40 6=6 2
7 112-06406 FEED REGULATOR ) fa9eyat4 1
8 110-09800 FEED REGULATOR BUSHING 79 Fa9e92T4 AN 1
9 S5-7120770-SH  SCREW IREGFY” 1
10 110-09909 - FEED REGULATOR SCREW A FaneyRy” 1
11 B1148-555-000  SPRING ™ Fa-t% E°UAT Y 1
12 110-52701 PIN Y Fa9ty ey 1
13 110-10006 FEED DIAL AP 2TAYN 1
14 R0O-0922702-00  RUBBER RING oyvy® 1
15 55-6120930-TP  SCREW 3/16-28 L=9.0 E33y" 3/16-28 L=9 1
16 112-06000 CONNECTING ROD ‘ AAAATHY nY+T 1
17 110-09206 WALKING FOOT PIN C AAALE°Y C 1
18 S5-6090620-SP SCREW 9/64-40 L=6 k539" 9/64-40 L=6 1
19 110-14008 CONNECTING ROD ytanrT eyt 1
20 110-10303 FEED REVERSE SPRING AT =N % 1
21 110-11301 FEED SPRING HOOK LWULNE Y V) 1
22, 110-09404 ADGUSTING LINK SPRING FA9LYYUY AT R 1
23 SS-7110510-SP  SCREW 11/64-40 L=5 WEFEYT 11/64-40 L= 5 2
24 110-37355 FEED BAR ASH. 24 b3 1
25 110-09305 ADGUSTING LINK SPRING GUIDE FAGLYIVY AT ENY 1
26 B1613-450-A00  FEED DOG A 70T A 1
27 S5-4080620-TP  SCREW 1/8-44 L=6 FATRY” 1/8-44 L=6 4
28 RE-0500000-KO  SNAP RING 5 Ed™2+49 5 1
29 110-08901 ADGUSTING LINK FULCRUM SHAFT B F3A9LYYUII7VITY B 1
30 110-09008 WALKING FOOT PIN A ALY A 2
31 110-08703 WALKING FOOT LINK w9y B 2
32 110-08604 CONNECTING LINK A LYYy A 2
33 111-00252 FEED ADJUST LINK ASM. YYFANtYIVY h3 1
34 110-08802 ADGUSTING LINK FULCRUM SHAFT A FA9LYRIFUITY A 1
35 S5-8150710-SP  SCREW 15/64-28 L=7 FAFYT 15/64-28 L=7 1
36 35-6090620-SP  SCREW 9/64-40 L=6 EL3%y" 9/64-40 1.=6 2
37 110-37207 FEED BAR SHAFT TR 497Y 1
38 RC-1381001-KP  RETAINING RING CH™2r29 1
39 110-37157 FEED _BAR CRANK_ASM. PR 195" 3 1
40 SS-7121410-SP  SCREW 3/16-28 L=14 CRMEFRYT 3/16-28 L=14 (1)
41 RC-1381001-KP  RETAINING RING Ch™2b29 1
42 $S-7110740-TP  SCREW 11/64-40 L=7 JAEF3FIT 11/64-40 L=7 1
43 55-8150432-TH  SCREW FAFY” 1
44 110-10907 FEED ROCKER SHAFT BUSHING AN I AN 1
45 CS-147121A-SH __ THRUST COLLAR ASM. D=14.72 W=12 232b9% D=14.72 ¥=12 43 1
46 55-8660610-TP  SCREW 1/4-40 L=6 FXz9" 1/4-40 L=6 (2)
47 110-14206 FEED DRIVING SHAFT IT9F" TNITTY 1
48 SD-1000801-SH  HINGE SCREW AV 1
49 110-10808 FEED ROCKER SHAFT AN ITY 1
50 110-09107 WALKING FOOT PIN B 2424199 B 1
51 55-6090620-SP  SCREW 9/64-40 L=6 k3#y" 9/64-40 L=6 1
52 NS-6680410-SP  NUT 9/32-28 nyAy+Ir 9/32-28 1
53 110-08356 FEED ROCKER SHAFT CRANK ASM. yELSt L UL E 1
54 SS-7121410-SP  SCREV 3/16-28 L=14 WhEIFYT 3/16-28 L=14 (1)
55 110-14156 REAR CRANK ASM. 79T 99T b3 1
56 55-6121210-SP  SCREW 3/16-28 L=12 339" 3/16-28 L=9 (1)
57 CS-147121A-SH _ THRUST COLLAR ASM. D=14.72 W¥=12 A7Ab97 D=14.72 V=12 %3 1
58 S5-8660610-TP  SCREW 1/4-40 L=6 FAYT 1/4-40 L=6 (2)
59 110-10907 FEED ROCKER SHAFT BUSHING TN IT YA 1
60 5S5-4120915-SP  SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 1
61 110-14354 DRIVING SHAFT CRANK ASM.,FRONT ITANYTAYY 7R3% 93 1
62 35-7111120-SP  SCREW 11/64-40 L=10.5 IEIEYT 11/64-40 L=10.5 (1)
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6. TOP FEED MECHANISM COMPONENTS (1)
EXvBIR (1)
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REF.NO. NOTE PART NO. DESCRIPTION E ¥ 1 AMT.
1 112-16157 WALKING FOOT DRIVING ROD ASM. 9917 ITA¥T YR Y3 1
2 B1609-804-B00  NEEDLE BEARING ) ATyt 1
3 112-16009 WALKING FOOT DRIVING CAM 9949 YT a9¥ hA 1
4 NH-6040001-SD  NUT M4X0.7 YA+ HAX0.7 192~ 1
5 112-16603 DRIVING ARM, FRONT 991590 YTa9kT9FT <1 1
6 112-16702 DRIVING ROLLER yTagyt93* an 1
T 112-16801 DRIVING PRESSER ARM Y anrT1y 93° 1
& SD-0640451-TP  HINGE SCREW Ve 1
9 N5-6620310-SP  NUT 3/16-32 nyhy3v+ 3/16-32 1

10 RE-0700000-KO  SNAP RING 7 Ed™%2829 7 1
1] 112-16504 DRIVING SHAFT BUSHING 9939 ITAYNTITY %M 1
12 112-16405 WALKING FOOT DRIVING SHAFT 99399 FTawyTITh 1
13 35-2090620-SP  SCREW 9/64-40 L=5.5 WIFI3rY" 9/64-40 L=5.5 2
14 112-10101 THRUST COLLAR AAALDL 25AMI) 1
15 112-10200 WALKING FOOT DRIVING ROD 291%) 24A40YF" 1
16 B4123-522-00B  NEEDLE ROLLAR ' A2 Z-pTAR-7 B 1
17 112-10002 CAM VREVD RV ELS Y TA 1
18 53-8660530-TP  SCREW 1/4-40 L= 4.5 FARYT 1/4-40 L=4.5 E
19 55-7110570-SP  SCREW 11/64-40 L= 4.8 WY 11/64-40 L=4.8 1
20 112-14301 ROLLER AAN4DTT an 1
21 112-14202 ROLLER SHAFT A4A497" any™y If
22 112-14103 FEED ROCKER SHAFT CRANK, LOWER 9919 24A19FT I3 1
23 NS-6120310-5P  NUT 3/16-28 ayys39r 3/16-28 1
24 55-6121220-TP  SCREW 3/16-28 L=11.5 k93%y" 3/16-28 L=11.5 1
25 55-6121220-TP  SCREW 3/16-28 L=11.5 k32" 3/16-28 L=11.5 1
26 55-8120410-SP  SCREW FARY® 1
27 TA-0850604-R0O  RUBBER PLUG FARY 1
28 112-14608 FEED ROCKER BAR BUSHING AR 9 RX9N 1
29 112-14400 FEED ROCKER SHAFT 9949 244197 1
30 35-81560410-SP  SCREW 15/64-28 L=4 FAZY" 15/64-28 L=4 1
31 112-14707 FEED ROCKER BAR AR 1
32 112-15100 ROLLER A4A447 9 an 2
33 RC-0330415-KP___ SNAP RING {00/ M1 V) 2
34 112-15001 ROLLER SHAFT AAA4RT ) any*™h 1
35 RC-0330415-KP  SNAP RING Ch™ 2k 2
36 112-14806 PIN AR ) %Y 1
37 112-14905 WALKING FOOT MOUNT 2949 91274 1
38 B3026-490-B00  WALKING FOOT B 9949141 B 1
39 35-6110610-TP __ SCREW 11/64-40 L=6 k33y" 11/64-40 L=6 1
40 112-14509 FEED ROCKER SHAFT BUSHING ALALTTYARN 1
41 CQ-5000000-F0  FELT nyET 7Lk 0.1
42 S5-6121220-TP  SCREW 3/16-28 L=11.5 k3xy" 3/16-28 L=11.5 1
43 112-14004 FEED ROCKER SHAFT CRANK, UPPER 9919 247" 92X 1
44 112-11000 ROCK SHAFT BUSHING, FRONT PIAPNITY RIAIN 1
45 CS-120101B-SH  THRUST COLLAR ASM. AIARDY 93 8
46 55-8660410-SP  SCREW 1/4-40 L= 4.2 FAZYT 1/4-40 L=4,2 (4)
47 55-8120740-5P  SCREW 3/16-28 L=7 MARY" 3/16-28 L=7 1
48 55-6121220-TP  SCREW 3/16-28 L=11.5 L3y 3/16-28 L=11.5 1
49 55-7090910-SP  SCREW 9/64-40 L= 8.5 WEIRYT 9/64-40 L=8.5 1
50 112-10705 WALKING FOOT ARM 9949097 1
51 112-10804 WALKING FOOT ROCK SHAFT 29193™) 1
52 S5-7090910-SP  SCREW 9/64-40 L= 8.5 LIV 9/64-40 L=8.5 1
53 110-09206 WALKING FOOT PIN C 24M49Ye"Y € 1
54 110-08703 WALKING FOOT LINK Ly B _ 4
55 110-09107 WALKING FOOT PIN B 24Ny B 1
56 S5-8120740-5P  SCREW 3/16-28 L=7 MARYT 3/16-28 L=T 2
57 110-09008 WALKING FOOT PIN A A4A419YE" Y A 2
58 112-10309 WALKING FOOT ADJUSTING LINK 2949y Fa9ty Yo 1
59 55-7090910-SP  SCREW 9/64-40 L= 8.5 REIFYT 9/64-40 L=8.5 2
60 112-10606 WALKING FOOT FULCRUM SHAFT B 991490 Y3vyTy B 1
61 112-10408 WALKING FOOT ADJUSTING PIN 9949 Fa9eye’y 1
62 NS-6620310-SP  NUT 3/16-32 YA+ 3/16-32 1
63 112-10507 WALKING FOOT FULCRUM SHAFT A 9949 YFvyTh A 1
64 112-10903 ROCK SHAFT BUSHING, REAR 99AINYTY 9InAN 1
65 112-16306 DRIVING ARM, REAR 94y YT ank9FT (9dm) 1
66 S5-6121220-TP  SCREV 3/16-28 L=11.5 k33y" 3/16-28 L=11.5 1
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7. TOP FEED MECHANISM COMPONENTS (2)
L9 Bk (2)
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REF.NO. NOTE PART NO. DESCRIPTION E v AMT.
1 C5-0700611-SD  THRUST COLLAR AFAM) 1
2 S5-6090510-SP  SCREW 9/64-40 L=5 k33" 9/64-40 L=5 1
3 112-06653 REVERSE FEED BUSHING ASM. 79 VAT-7992 B3 1
4 112-12909 STOPPER INDICATOR SPRING AMIN® IIUNTR 1
5 112-12156 STOPPER INDICATOR ASH. AMINC 93V h3 1
6 112-11455 WALKING FOOT LEVER COLLAR ASM. 9949 UAT-R"2 H3 1
7 S5-6110820-TP  SCREW E73Y” 1
8 WP-0600816-SP  WASHER E3FHT R 1
9 112-27006 REVERSE FEED CONTROL LEVER VA i

10 SD-1000701-TP  HINGE SCREV EAVE 1
11 PS-0150065-KP  SPRING PIN 1.5X6 27°YU e’y 1,.5X6 1
¥2 112-11851 ADJUSTING SHAFT ASM. 9490 £a9LYITY Y3 1
13 B3037-470-000  BALL 2919 PUFART - 1
14 62920-490-000  SPRING 9919993 AT 1
15 S5-6111030-TP___SCREW ' k72" 1
16 112-13006 WALKING FOOT GRADUATION PLATE 9749 XE) 12 1
17 S5-4120615-SP  SCREW 3/16-28 L=6 FATRYT 3/16-28 L=6 2
18 B1211-980-000  MAIN SHAFT THRUST BEARING Iy ZIAMTPYUYT 1
19 S5-6121210-SP SCREW 3/16-28 L=12 k733%9" 3/16-28 L=9 1
20 TA-1750502-R0O  RUBBER PLUG : 7HEYY7° 17.5X5 1
21 S5-7620750-SP  SCREW _3/16-32 L= 6.5 IALF2YT 3/16-32 L=6.5 1
22 112-11109 WALKING FOOT ADJUSTING ARM 9949 $a9ty 957" 1
23 112-11307 ADJUSTING LINK SPRING 9910 FANLYY VTN 1 1
24 RO-0691801-00  RUBBER RING ovvy* 1
25 B1644-490-000  NEEDLE BEARING WAT=3" NPV 1
26 B1641-490-000 OIL SEAL FA-LY4%2 T4h9-A 1
21 B1242-980-000  THRUST WASHER, SMALL 232t §1+7-9 (I3-) 1
28 112-12610 STOPPER PIN AFYN° -E°Y 1
29 112-12206 STOPPER BASE AMINC 274 1
30 55-4120615-SP  SCREW 3/16-28 L=6 FATHYT 3/16-28 L=6 2
31 112-12701 STOPPER SPRING AMYIAC AT 1
32 112-12800 STOPPER WASHER AFYA° $T 1
33 RE-0320000-KO  SNAP RING 3.2 Ed"2b29 3.2 1
34 112-12354 STOPPER SCREW ASH. AFYNC YT H3 1
35 112-11208 WALKING FOOT LEVER SHAFT 9912y LAT-3"0 1
36 S5-9111113-TP  SCREW ayRyAR" b 1
37 NS-6110310-SP  NUT 11/64-40 ayRy39r 11/64-40 1
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8. OIL LUBRICATION COMPONENTS

Y 4%

= 15 =



= 1§ =

REF.NO. NOTE PART NO. DESCRIPTTION e ¥ % 4 AMT.
1 110-21508 OIL SIGHT WINDOW Y79 1

2 RO-1952401-00  RUBBER RING (UM 1
3 BT-0600402-EA  LUBRICATING PIPE f2-7° 0.3

4 $S-6080340-SP  SCREW 1/8-44 L=3.0 L3%y" 1/8-44 1=2.9 1

5 112-22007 HOLDER N 47° 491 1

\ 6 SQ-1150501-SD  CONNECTING SCREW F197°LUNYRY” 1
. 112-21652 OIL TUBE ASM. I 2INC4T° Y3 1
8 B3404-122-000  SPRING ] (1)
9 B3536-122-000  HOLDER B §2-1 N°47°4%1 (1)
10 112-21801 HOLDER A IVY2IN° £7° AHL A (1)
11 112-21702 FELT B I 297IAE B (1)
12 112-21603 FELT A y VURUYAY AN (1)
13 $S-4120615-SP SCREW 3/16-28 L=6 FATEY" 3/16-28 L=6 2
14 112-21900 0IL FELT PRESSER yPURLFAT ISP L A 1
15 €Q-2520000-00  0IL WICK yy 0.3
16 110-21300 0IL TUBE H2F2920° 47° 1
17 B2616-372-000  SPRING Fg 1
18 B3514-412-000 OIL ADJUSTING SCREW YRYTHRIARNL 2YA-FI-1Y3Y° 1
19 110-20054 LUBRICATING OIL PUMP ASHM. AV71°484 h3 5
20 110-20302 OIL PUMP INSTALLING BASE ROV a4 MIYF AR (1)
21 SL-4030851-SF  SCREVW FATEYS PAR 3
)22 110-20906 HOOK DRIVING SHAFT OIL TUBE YY" h%a91 A°47° 1
23 110-20005 0IL PUMP R V7° 94 1
24 110-20708 OIL PUMP IMPELLER PUTNE B 1
25 110-20500 PLUNGER SCREW v e & 1
26 110-20609 PLUNGER SPRING 7°UITY A% 1
27 110-20401 PLUNGER y il e b 1
28 110-20807 OIL PUMP IMPELLER COVER ROV 249K 4% 1
29 110-20203 LUBRICATING OIL PUMP COVER F°V7° 2474 1
30 SE-4301041-SR  SCREW 297° 24b3Y° 3
31 110-21409 RUBBER JOINT $2920°47° 9%°F 1
- 112-21504 OIL TUBE JOINT §192 N°47° YTa4Vh 1
33 $S-4150915-SP  SCREW 15/64-28 L.=9 FA YT 15/64-28 L=9 1
34 $S-6111010-SP SCREW 11/64-40 L= 9.5 kI33Y" 11/64-40 L=9.5 1
35 110-21003 0IL PUMP SUPPORT #°V71° 24529 1



9. OIL RESERVOIR COMPONENTS

{1 7e B R

= §F =



REF.NO. NOTE PART NO. DESCRIPTION E 2 AMT.
1 110-47057 OIL RESERVOIR ASM. ¥7°9 &%) hy 1
2 110-23009 OIL RESERVOIR Y77 927RY (1)
3 110-23108 GASKET A1 20 S L. ¥ (1)
4 110-47107 RUBBER CUSHION [UWAS & % My (4)
5 S5-6700710-SH  SCREW k33" (1)
6 R0-0982401-00  RUBBER RING Uy (1)
T 110-24007 CONNECTING ROD, VERTICAL S AL AN ES VUL (1)
8 110-24106 SPRING EFTPET BATUNT R (1)
9 RE-1000000-KO  SHAP RING 10.0 Ed™ 2429 (1)

10 110-24502 KNEE PRESS LOD BEARING BRACKET R PFRTI MY (1)
11 55-9182010-SN  SCREW 9/32-20 L=20 nyAyE"Ar 9/32-20 L=20 (2)
12 NS-6150430-SR  NUT 15/64-28 n9hyI9r 15/64-28 (2)
143 55-8153010-SR  SCREW 15/64-28 L=30 MA2Y™ 15/64-28 L=30 (2)
14 35-9151610-SR  SCREW 15/64-28 L=16 nYRyE" A 15/64-28 (1)
15 110-24205 KNEE _PRESS ROD S 206 il (1)
16 110=23751 KNEE PRESS PLATE ASM. ESTPT4R B3 1
17 B3431-552-000-A KNEE PRESS PLATE COVER ETPTAR AN~ (1)
18 B3419-122-000  KNEE LIFTER PLATE ROD YTy 1Y (1)
19 110-24403 RUBBER % o i b (1)
20 110-23702 KNEE PRESS PLATE L3 7T4% (1)
21 110-23801 KNEE PRESS PLATE HOLDER L3 74234 (1)
22 S5-9151540-SR  SCREW 15/64-28 L=15 nyayE" v+ 15/64-28 L=15 (1)
) 23 110-24304 KNEE PRESS LIFTER ROD EFTPETAYET Y |
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10. BELT COVER & BOBBIN WINDER COMPONENTS
N b h = e FREBR

—_———————

I ——

___________________________________________________ _
REF.NO. NOTE PART NO BEICERTIPTIOXR t ¥ 1 AMT.
1 112-22569 BELT COVER ASM. ATAMINT - 93 1
2 1l2-22551 BELT COVER ASM. ATREINT - 93 (1)
3 112-22601 BELT COVER STAY A ATAMINT- 27- A (1)
4 $5-4120915-SP  SCREW 12/64-28 L=9 FATRYT 3/16-28 L=9 (1)
5 $SS-4150915-SP  SCREW 15/64-28 L= FATEYT 15/64-28 L=9 (1)
6 110-23306 BELT COVER A ATREINT - A (1)
5 WP-0480856-SP  WASHER 4.8X8.4X0.8 e N 4.8X8.4X0.8 (2)
8 $S-7110710-SP  SCREW "~ 11/64-40 L=7 IMEGEYT 11/64-40 L=7 (2)
9 112-22502 BELT COVER B ATAEAINT- B (1)
10 110-23603 BELT COVER COLLAR ATAMINT - B9 (2)
11 $S-7701510-SP  SCREW REIFY” (1)
¥ 112-22700 BELT COVER STAY B ATAMINT- 27- B (1)
13 D3201-555-DA0  BOBBIN WINDER ASM. 1Fe¥7-¥ 93 (1)
14 D3213-555-DA0  THREAD TENSION BRACKET ASM. AFF AMFI-9F7-274 )3 (1)
15 SS-4110515-SP  SCREW 11/64-40 L=5 FAT#YT 11/64-40 L=5 (1)
16 B3126-012-000  TENSION DISC 1+53-9%3 (2)
17 B3129-012-B00  TENSION SPRING B 4bF3-9 N3 B (1)
18 B3125-012-000  THREAD TENSION STUD NUT 1+432-7 IV} (1)
19 $S-7110350-SP  SCREW 11/64-40 L=3 IEFEYT 11/64-40 L= 3.5 (1)
20 B3212-555-000  PRESSER PLATE eAM" - 2Th 19I4% (1)
2l B3211-555-000  RUBBER BRAKE EAr"- 27h (1)
22 B3209-555-000  POSITIONING FINGER ATETY 191 (1)
23 SD-0490261-SP  HINGE SCREW D=4.9 H=2.6 2*vaY" D=4.9 H=2.6 (1)
24 $8-7081310-SP  SCREW 1/8-44 L=12.5 WREFFY" 1/8-44 L=12.5 (1)
25 WP-0501016-SD  WASHER 5X10.5X1 737572 5X10.5X1 (2)
26 SK-3482500-SC ~ WOOD SCREW D=4.8 L=25 EYRY”T D=4.8 L=25 (2)
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11. THREAD STAND COMPONENTS
For 3G E B iR

REF.NO. NOTE PART NO. BPESGR IPTION E 2 & AMT.
1 111-81054 THREAD STAND ASM. “4F3F U9F A 1
2 B3307-012-000  THREAD GUIDE AM37 AF7VIA (2)
3 B3310-012-000  POSITION CUP SET SCREW {327 AFPUI4 IARYT (1)
4 WS-0641560-KR  SPRING WASHER 6.4X11.9X1.5 ATx$TH R 6.4X11.9X1.5 (1)
5 B3309-012-000  POSITION CUP 1F2F V7234 YA (1)
6 B3308-012-000  ROD WASHER M7 AMPUI40) (1)
7 B3306-012-000  SPOOL ROD M2 91y (1)
8 NM-6061061-SE  NUT M6 ayay+y+ M6 10X11.5X10 (1)
9 B3302-012-000  SPOOL REST ROD {27 Y3y (1)
10 111-81906 SPOOL RETAINER SLEE BT (2)
11 B3320-704-L00-A SPOOL PIN L& UL ) (2)
12 B3311-012-000  SPOOL REST CUSHION SISEVLA (2)
13 111-81153 SPOOL REST ASHM. 1b¥9r 43 (1)
14 WP-0560860-SE  WASHER 5.6X12X0.8 k34" % 5.6X12X0.8 (2)
15 WS-0531060-KR  SPRING WASHER 5.3X8.3X1 NE3ThT % 5.3X8.3X1 (2)
16 N5-6123881-SE  NUT 3/16-28 YAy 9 3/16-28 (2)
I SH-9061080-SE  SCREW M6 L=10 yA7E" A M6 L=10 (1)
18 NH-6100663-SE  NUT M10 ‘ nyA239E M10 392 (2)
19 SK-3452000-SE  WOOD SCREW D=4.5 L=20 IEYEYT D=4.5 L=20 (3)
20 111-81005 THREAD STAND 127274 (1)
23 WS-1002560-KR  SPRING WASHER 10X18X%2.5 ATt 10X18%2.5 1)
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12. PF-6: PEDAL/KNEE PRSSER-CONTROLLED GATHERING MECHANISM

( SPECTAL ORDER PARTS )

PF-6: JAEEA LiAAIEE (BRI SCEss )

i



REF.NO. NOTE PART NO. DESCRIPTION E & 2 4 AMT,
1 GPF-010150F0 PF-6: MECHANISH ASM. ¥ah4ta3y y-4 43 1
2 GPF-010150E0 PF-6: MECHANISH ASM. ¥ah4t23y-4 93 (1)
3 112-45156 OIl. RESERVOIR ASM. 77929 13 (1}
4 110-23009 0TL RESERVOIR 7775573 (1)
5 110-23108 GASKET 775504 A9y (1)
6 110-23207 RUBBER CUSHION FAE TS S A2 (4)
7 SS-6700710-SH  SCREY S (1)
8 R0O-0082401-00  RUBBER RING oyyy" (1)
9 GPF-01012000 SLEEVE (e z2-7° (1)

10 CS-TTTT019-SH THRUST COLLAR D=11.11 W=10 23407 D=11.11 W=10 (1)
11 SS-8660530-TP  SCREW 1/4-40 L= 4.5 PAZYS 1/4-40 1.=4.5 (1)
12 110-24007 CONNECTING ROD, VERTICAL NS R PLULE (1)
13 HS-6150430-SR NUT 15/64-28 A9 15/64-28 (2)
14 SS-8153010-SR  SCREW 15/64-28 =30 MY 15/64-28 =30 (2)
15 S5-9151610-SR SCREYW 15/64-28 L.=16 ° aYAyE" R 15/64-28 (1)
16 112-45305 PEDAL CONNECTING ARM AT LYRYeTT ]
17 110-24106 SPRING ERSPHT B4FUNS 2 (1)
18 112-45206 KNEE PRESSER LIFTING SHAFT S PFa2Yh (1)
19 112-45404 DRIVING ARM ¥4t 949 9Fc (1)
20 SS-9151540-SR SCREW 15/64-28 L=15 YR 15/64-28 1.=15 (1
21 GPF-01014000 KNEE PRESS ROD MOUNTING BRACKET EFTPFRTYNY M e (1)
22 RE-1000000-KO  SNAP RING 10.0 RIS D] (0
23 SS-9151160-CP  SCREW 15/64-28 L=10.5 YRR AL 15/64-28 L=115 (1)
24 SS-9661120-CP  SCREW 1/4-40 1.=10.5 YB7E A 1/4-40 L=10.5 (1)
25 SD-0640241-SP HINGE SCREW D= 6.35 H= 2.4 2°Yzy" D=6.35 H=2.4 (1)
26 B3417-552-000  LIFTING LEVER LINK SPRING AL ATV L T A (1)
21 SS-4120915-SP  SCREW 12/64-28 1.=9 FATZY™ 3/16-28 L=9 (1)
28 112-45552 WIRE ASM. 4% 93 (1)
29 112-45701 WIRE TUBE SUPPORT PLATE T4Y-F21-7" 44142 (1)
30 GPF-01005000 WIRE STOPPER T4Y=-H3y° (1)
31 GPF-01004000 WIRE ROLL PIN 74%-10 (1)
32 GPF-01003000 WIRE TUBE GUIDE 94¥-F2-7" § 4} (1)
33 112-45602 STOPPER ¥ 4t apyn°- (1
34 - GPF-01008000 WIRE SUPPORTER DAY -45142 (1)
35 NS-6150430-SP  NUT 15/64-28 YR I9r 15/64-28 (1)
36 S5-8153010-SR SCREW 15/64-28 L=30 FAZYT 15/64-28 [,=30 (1)
37 GPF-01002000 WIRE TUBE D4y-F2-7" (1)
38 SK-3482500-SC  WOOD SCREYW D=4.8 =25 INEVFYT D=4.8 L=25 (2)
39 GPF-010150C0 CONNECTING ROD ASM. JRVVIYES - B3 (1)
A0 D7IT7-555-BA0 JOINT ASH. VYF9RT -4 b3 (1)
41 NM-6060001-SE  NUT M6 DYRIFIE M6 192 (1)
42 B7114-012-000 MOTOR CONNECTING ROD VYRR - 9555 (1)
43 SM-9081423-SE  SCREY M8 L=14 mYAE A M8 L=14 (1)
44 NH-6080721-SE NUT M8 aYarI9r M8 (1)
45 GPF-01015000 CONNECTING ROD, LOWER IALURIRS - (1)
16 B7133-012-000 SPRING VUEYES- 0N % (1)
47 GPF-01011000 WIRE TUBE GUIDE TL¥-F2-7" PVi4 (1)
48 SK-3311600-SB  WOOD SCREVW D=3.1 L=16 IMEYRY"  D=3.1 L=16 (2)
49 GPF-01016000 PEDAL SHAFT N7 A (1)
50 GPF-01017000 LINER PLATE YRS VAULT) (1)
51 112-45800 SPRIG A°RTh ERTY ATk (1)
b2 BEIST-T7T1-0R0 PEDAL ASM. LX¥¥7a- A"27) h3 (1)
53 SM-9082023-SE  SCREW M8 L=20 O9hHET A M8 L=20 (2)
54 WS-0861410-KR SPRING WASHER 8.6X15X1.4 N 5 % 8.6X15X1.4 (2)
55 WP-0871602-SE  WASHER &.7X18X1.6 B34 % 8.7X18X1.6 (2)
56 D8114-555-BOE  PEDAL SHAFT BRACKET VERE PAUNGT R (2)
57 NM-6080721-SE  NUT M8 YAy r M8 (2)
58 DE113-555-B00 PEDAL BUSHTING 734% 7799 ‘ (4)
59 SM-9061203-SE  SCREW M6 1.=12 mIRE" A MG L=12 (4)
6O WS-0621210-KR  SPRING WASHER 6.2X11.4X1.2 N B2 6.2X11.4%X1.2 (4)
61 WP-0671016-SE  WASHER 6.7X13X1 3% 6.7X13X1 (4)
62 D8125-772-B00  PEDAL ADJUSTING PLATE T34 FA-2Y(% (1)
63 B8151-771-000  PEDAL Z¥vha- A°aa (1
64 B8152-771-000  PEDAL MAT A2 b (1)
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B1109-450-B0B 2  44/p3514-412-000 16 - 18|RC-0330415-KP 12  35(SS-6090620-SP 10 36
B1110-012-000 2 54{B3536-122-000 16 g|RC-1381001-KP 10 38|S5-6090620-SP 10 51
B1113-155-0A0 2 20(B4123-522-00B - 12 16|RC-1381001-KP 10  41|SS-6090670-TP 4 19
B1113-155-000 2 211B7114-012-000 22  42|RC-1850001-KP 4 22|85-6090670-TpP 6 5
B1148-555-000 10  11|B7133-012-000 22  46|RE-0320000-KO 14  33|SS-6090670-TP 10 6
B1191-490-000 2 58[B8151-771-0A0 22  52|RE-0400000-K0 & 28(SS-6110420-TP 6 30
B1211-980-000 14 18| B8151-771-000 22 3| RE-0500000-K0 & 32|S5-6110610-TP s 52
B1212-552-A00 4 28|B8§152-771-000 22 64|RE-0500000-KO 8  41[SS-6110610-TP 12 39
B1213-552-0A0-A 4 33[B9117-012-000 6 42|RE-0500000-KO 10  2[SS-6110820-TP 14 7
B1242-980-000 14 27 RE-0500000-K0 10 28|S5-6111010-SP 6 33
B1305-012-0A0 6 141 c0-2520000-00 16 51 RE-0700000-K0 12 10|SS-6111010-SP 16 34
B1306-155-0A0 6 16| c0-3500000-F0 4 3|RE-1000000-K0 18 9|SS-6111030-TP 14 1h
B1306-155-0B0 6 131CQ-5000000-F0 12 41[RE-1000000-KO 22  22[SS-6120930-TP 10 15
B1306-155-0C0 6 12(CS-0640824-SD 8 42|R0-0291801-00 4 34|58-6121210-SP 10 56
B1307-155-0A0 6  191(S-0700611-SD 14  1|R0-0371801-00 8  36[SS-6121210-SP 14 19
B1307-155-0B0 6  18[CS-079073A-SH 6  36|R0-0442401-00 4  26|SS-6121220-TP 8§ 23
B1308-155-0A0 6 211CS-079101A-SH 6 29|R0O-0691801-00 14 24 (55-6121220-TP 3 25
B1402-552-000-4 6 2|1CS-1111019-SH 22 10| RO-0922702-00 10 14|55-6121220-TP 10 4
B1405-012-000 6 1{CS-120101B-SH 12 45(R0-0982401-00 18 6[SS-6121220-TP 12 24
B1408-552-000 4 3(CS-147121A-SH 4  23|R0-0982401-00 22 8|88-6121220-TpP 12 25
B1411-552-0A0 6  4|CS-147121A-SH 10 45| RO-1331701-00 2 42|S$-6121220-TP 12 42
B1414-555-000 6 6cs-1471210-SH 10 57| R0O-1952401-00 16 2|88-6121220-TP 12 48
B1505-227-000-A 8 6 S8-8121220-TP 12 66
B1520-552-000-A 8  35|D3201-555-DA0 19  13|SD-0380552-SL 2  24|SS-6661110-SP 4 16
B1521-555-000 8  34|D3213-555-DA0 19 14| SD-0490261-SP 19  23|SS-6700710-SH 18 &
B1524-491-BA0 8  206|D7117-555-BA0 22 40| SD-0600322-SD 8  45|8S-6700710-SH 22 i
B1524-491-BBO 8  24|D8113-555-B00 22 58| SD-0640241-SP 22  25|SS-7080510-TP 6 9
B1609-804-B00 12 2|D8114-555-BOE 22 5| SD-0640451-TP 12 8|8S-7081310-Sp 19 24
B1613-450-A00 10 26|p8125-772-B00 22  g2|SD-0720332-Sp 8  44]1S8-7090910-SP 8 13
B1641-490-000 14 26 SD-1000701-TP 14 10|SS-7090910-SP 12 49
B1644-490-000 14  25|GPF-01002000 22  37|SD-1000801-SH 10  48|8S-7090910-SP 12 52
B1808-552-0A0 6  38|GPF-01003000 22 32|SE-4301041-SR 16  30|SS-7090910-SP 12 59
B1810-552-000 6  39|GPF-01004000 22  31|SK-3311600-SB 22  48|SS-7110350-SP 19 19
B1830-127-0A0 8  41|GPF-01005000 22 30| SK-3452000-SE 20  19|SS-7110510-SP 10 23
B1837-012-0A0 6 43(GPF-01008000 20 34[SK-3482500-SC 19  26(SS-7110540-SP & 43
B1903-552-000 4 9(GPF-01011000 22 47|SK-3482500-SC 22  38|SS-7110570-SP 12 19
B1905-541-B00 4 6GPF-01012000 22 9[SL-4030851-SF 16  21|SS-7110710-SP 19 8
B2616-372-000 16 - 17|GPF-01014000 22 21[SM-9061080-SE 20 17|8S-7110740-TP 10 42
B2920-490-000 14 141 GPF-010150C0 22 39(SM-9061203-SE 22 59188-7111120-8P 10 62
B3026-490-B00 12 38| GPF-010150E0 22 2 SH-9081423-SE 22 43[S$-7111810-SP 8 12
B3037-470-000 14, 13|GPF-010150F0 22 SH-0082023-SE 22 53|S8$-7120770-SH 10 9
B3115-552-000 2 38|GPF-01015000 22  45[S0-1150501-SD 16 6]SS-7121410-SP 10 40
B3118-552-E00 2 43|GPF-01016000 22 49|SS-1120710-Sp 2 47(85-7121410-SP 10 54
B3120-125-000 2 34|GPF-01017000 22 50)SS-2090620-SP 12 13|85-7620750-SP 14 21
B3125-012-000 19 18 55-2110915-8P 2 45|SS-7681650-TpP 4 27
B3126-012-000 2 3T|MDB-100B1400 6 11| SS-4080620-TP 10 27|SS-7701510-SP 19 11
B3126-012-000 19 16 SS-4110515-Sp 19 15]155-8090410-SP 2 41
B3128-012-000 2 39| NM-6040001-SD 12 4]1SS-4120615-SP 2 27185-8110410-TP 6 37
B3129-012-A00 2 35[NM-6060001-SE 22 S5-4120615-SP 2 28|55-8120410-SP 12 26
B3129-012-B00 19 17| NM-6061061-SE 20 8|5S5-4120615-Sp 14 17[SS-8120740-SP 12 47
B3132-552-000 2 36|NM-6080721-SE 22  44|SS-4120615-SP 14  30|SS-8120740-SP 12 5B
B3148-123-000 2 22/ NN-6080721-SE 22 57/SS-4120615-SP 16  13[SS-8150410-SP 12 30
B3149-123-A00 2 23/ NM-6100663-SE 20  18]SS-4120915-Sp 2 1|SS-8150432-TH 6 34
B3209-555-000 19 22| N5-6110310-SP 14  37|SS-4120915-SP 2  11|SS-8150432-TH 10 43
B3211-555-000 19 21| NS-6120310-SP 12 23[S5-4120915-SP 6 24([SS-8150710-SP 2 29
B3212-555-000 19 20|y5-6123881-SE 20  16[SS-4120915-SP 6  28|SS-8150710-SP 10 35
B3302-012-000 20 9|NS-6150430-SP 22  35[SS-4120915-SP 10  60|SS-8150912-TH 4 13
B3306-012-000 20 7[NS-6150430-SR 18  12|SS-4120915-SP 19 4|SS-8151150-SP 4 1
B3307-012-000 = 20 2[NS-6150430-SR 22  13/SS-4120915-SP 22  271S5-8151550-Sp 4 30
B3308-012-000 20 6 NS-6620310-SP 12 91SS-4121015-Sp 2 4155-8153010-SR 18 13
B3309-012-000 20 S| NS-6620310-SP 12 62[SS-4150915-SP 16  33|SS-8153010-SR 22 14
B3310-012-000 20 3INS-6680410-SP 10 2[155-4150915-Sp 19 5185-8153010-SR 22 36
B3311-012-000 20 12 SS-6060210-Sp 2 56.[SS-8660410-SP 12 46
B3320-704-L00-A 20  11[pS-0150065-KP 14  11|SS-6080340-SP 16 4 |SS5-8660530-TP 12 18
B3404-122-000 16 8 SS-6080410-SP 2 71 55-8660530-TP 22 Al
B3417-552-000 22 . 26 SS-6080720-SP 8 10| SS-8660610-TP 4 24
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$S-8660610-TP 4 25(110-08604 10 32|110-24502 18  10]112-13105 2 18
55-8660610-TP 10  46(110-08703 ~ 10 31|110-35003 6 3 112-14004 12 43
S5-8660610-TP 10 58(110-08703 12 54|110-37157 10  39|112-14103 12 22
$S-8660810-TP 6 15/110-08802 10 34/110-37207 10 37{112-14202 120 71
SS-8660810-TP 6 17]110-08901 10 29]/110-37355 10 24|112-14301 12 20
S5-8660810-TP 6 20)110-09008 10 30| 110-39062 4 5(112-14400 12 29
$S-8660810-TP 6 22|110-09008 12 57| 110-47057 18 1] 112-14509 12 40
$S-8681650-TP 4 101110-09107 10 50| 110-47107 18 4]112-14608 12 28
SS-9111113-TP 14 36/110-09107 12 55[110-52701 10 12]112-14707 12 31
SS-9151160-CP 22 23[110-09206 10 17| 111-00252 10 33| 112-14806 12 36
SS-9151540-SR 18  22(110-09206 12 53| 111-81005 20 20]112-14905 12 37
$$-9151540-SR 22 20]|110-09305 10 25]111-81054 20 1{112-15001 12 34
$SS-9151610-SR 18 14| 110-09404 10 22| 111-81153 20 13]112-15100 12 32
SS-9151610-SR 22 15[110-09800 10 8| 111-81906 20 10|112-15209 8§ 99
SS-9182010-SN 18  11|110-09909 10 10[112-00151 2 5/112-16009 12 3
SS-9661120-CP 22  24[110-10006 10 13]112-00201 2 6|112-16157 12 1
110-10303 10 20 112-00300 2 49]112-16306 12 65
TA-0850604-R0 2 91110-10808 10 49]112-00409 2 481112-16405 12 12
TA-0850604-R0 12 27(110-10907 10 44[112-00508 2 21112-16504 12 11
TA-1250406-R0 2 50)110-10907 10 59| 112-00607 2 31112-16603 12 5
TA-1250705-R0 2 100110-11301 10 21|112-00805 2 46|112-16702 12 6
TA-1470702-R0 2 151110-14008 10 19(112-02009 4 311112-16801 12 7
TA-1470704-R0 2 141110-14156 10 55]|112-02108 4 111112-16900 8 49
TA-1750502-R0 14 201110-14206 10 47]112-02207 4 121112-17007 8 18
TA-2000502-R0 2 170110-14354 10 - 61]112-02306 4 141112-17108 8 20
TA-2101002-R0 2 16]110-15005 6 31(112-03106 6 25[112-17205 L
TA-2101002-R0O 2 19(110-15104 6 35(112-04005 8 16} 112-17353 8 vi
110-15203 b 27]112=04153 8 81112-17801 8 17
WP-0450846-SP 8 48| 110-15609 6 32|112-04203 8 91112-20001 8 29
WP-0480856-SP 19 7(110-17076 4 4[112-04302 8 11]112-20100 8 30
WP-0501016-SD 19 25| 110-17209 4 2 112-04401 3 15]112-20209 2 40
WP-0560860-SE 20 14| 110-18405 8 27|112-04559 8 1]112-20258 2 32
WP-0600816-SP 14 8| 110-18504 2 30| 112-05002 8 21112-20308 8 50
WP-0650816-SP 8 3] 110-18603 2 51|112-05002 8 41112-21504 16 32
WP-0661016-SP 8 5/110-18702 2 25/112-05101 8 31]112-21603 16 12
WP-0871016-SE 22  61]110-18801 6 7(112-05200 8 33|112-21652 16 7
WP-0871602-SE 22 55| 110-18900 2 33[112-05309 8 46]112-21702 6 11
WS-0531060-KR 20 15| 110-20005 16 23[112-05408 8 47| 112-21801 16 10
WS-0621210-KR 22 60| 110-20054 16 19| 112-068000 10 161112-21900 16 14
¥S-0641560-KR 20 41110-20203 16 29(112-06208 10 3| 112-22007 16 5
WS-0861410-KR 22  54[110-20302 16 20(112-06307 10 5[112-22502 19 9
WS-1002560-KR 20  21]110-20401 16 27| 112-06406 10 7{112-22551 19 2
110-20500 16 25[112-06455 10 1] 112-22569 19 1
110-00510 2 12{110-20609 16 26|112-06653 14 3[112-22601 19 3
110-00619 2 13]110-20708 16 24]112-10002 12 17 112-22700 19 12
110-00700 2 26[110-20807 16 28|112-10101 12 14[112-26008 6 10
110-00858 2 81110-20906 16 22]|112-10200 12 15[ 112-27006 14 9
110-01104 2 57[110-21003 16 35/112-10309 . 12 58| 112-40108 6 40
110-01500 2 31[110-21300 16 16]112-10408 12 61| 112-45156 22 3
110-01609 2 55[110-21409 16 31]112-10507 12 63 112-45206 22 18
110-01658 2 6531110-21508 16 1[112-10606 12 60[112-45305 22 16
110-02409 4 20[110-23009 18 2|112-10705 12 50(112-45404 22 19
110-02508 4 21]110-23009 22 4]112-10804 12 51| 112-45552 22 28
110-02607 4 29]/110-23108 18 3]112-10903 12 64]112-45602 22 33
110-02904 4 32/110-23108 22 5/112-11000 12 44| 112-45701 22 29
110-04009 6 23|110-23207 22 6/112-11109 14 22]|112-45800 22 51
110-04207 6 26]|110-23306 19 6[112-11208 14 35
110-05105 6 8]110-23603 19 10]112-11307 14 23
110-05204 4 71110-23702 18 20|112-11455 14 6
110-06103 8 14]110-23751 18 16|112-11851 14 12
110-06350 8 38|110-23801 18 21[112-12156 14 5
110-06756 8 37|110-24007 18 7]112-12206 14 29
110-06905 8  39[110-24007 22 12|112-12354 14 34
110-07101 8 40[110-24106 18 g[112-12610 14 28
110-08000 4 17/110-24106 22 17|112-12701 14 31
110-08059 4 15]110-24205 18 15]112-12800 14 32
110-08109 4 18]110-24304 18 23|112-12909 14 4
110-08356 10  53[110-24403 . 18 19(112-13006 14 16
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